Model: Premium 4820TR/W
Part Number: 90066554
Year: 2018




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
A-1 433243 KOBLINGSHANDTAG CLUTCH LEVER
A-2 433228 STOP HANDTAG BRAKE LEVER
A-3 428853 BESLAG MED STOP FOR BRACKET
BYJLER
A-5A 1 435486 @VERSTE HANDTAG KPL. UPPER HANDLE ASSY
A-4 1 419232 SOFTGRIP HANDLE
A-5 1 435487 @VERSTE HANDTAG LONGER ER HANDLE
A-6 1 419337 LASEM@TRIK M6 LOCKING NUT M6
A-7 1 428856 KABELHOLDER CABLE HOLDER
A-8 1 428857 STOPKABEL STOP CABLE
A-9 1 432571 KOBLINGSKABEL MED CLUTCH CABLE
FJEDER 111/144CM
A-10 2 428883 KABELHOLDER/CLIPS PLAST | CABLE HOLDER
A-11 1 419237 HOLDER FOR STARTSNOR HOLDER
A-12 4 439416 BOLT M8X40 BOLT
A-13 4 433232 FINGERSKRUE M@RKSQLV KNOB
A-14 4 419240 MJTRIK M8 NUT M8
A-15 2 419247 PROP PLUG
B-1 1 433266 PANEL VENSTRE/@VRE UPPER COVER OF LEFT
PANEL
B-4L 1 432463 HANDTAG KONTROL LEFT OPERATING GRIP ASSY
VENSTRE
B-4R 1 432462 HANDTAG KONTROL H@JRE RIGHT OPERATING GRIP
ASSY
B-2 2 419325 BOLT SPECIEL BOLT
B-3 2 419324 FIJEDER SPRING
B-4 2 432461 GREB PLASTIK PLASTIC GRIP
B-5 1 419331 KABEL CHOKER CHOKE CABLE
B-6 6 419273 MJTRIK M6 NUT M6
B-7 2 419322 PLADE PLATE
B-8 2 419236 FLANGEBOLT M6X30 COLLAR BOLT M6X30
B-9 2 419320 BOLT M6X40 BOLT M6X40
B-10 1 433267 PANEL VENSTRE/NEDRE LOWER COVER OF LEFT
PANEL
B-11 4 428877 SKRUE ST4,2X15 SCREW S§T4,2X15
B-12 6 419332 SKRUE ST4,2X25 SCREW ST4,2X25
B-13 1 435488 PANEL HGJRE/GVRE UPPER COVER OF RIGHT
PANEL
B-14 1 419321 B@S BUSHING
B-15 1 432459 KABEL GAS CABLE
B-16 1 435666 PANEL LOWER COVER OF RIGHT
PANEL
C-1 1 TG470V TG470V
C-2 3 419284 BOLT M8X25 BOLT M8X25
C-3 1 419289 NOT NOT
C-4 1 435494 KNIVHOLDER BLADE ADAPTER
C-5 2 419286 HAETTE HOOD
C-6 1 435684 REMSKAERM BELT COVER
C-7 2 419288 SKRUE ST4,8X12 SCREW S§T4,8X12
C-8 1 435496 AFDAEKNING BELT COVER PLATE
C-9 1 435497 AFDAEKNING BELT COVER PLATE
C-10 2 428877 SKRUE ST4,2X15 SCREW ST4,2X15




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

C-11 1 436480 VINGEKNIV STANDARD 48CM | WING BLADE

C-12 1 419292 SKIVE FOR KNIV WASHER

C-13 1 428885 KNIVBOLT 3/8-24UNFX35 KNIFE BOLT 3/8X24UNF

D-1 6 419276 BOLT M8X15 BOLT M8X15

D-2 1 435685 BESLAG HGJRE RIGHT BRACKET

D-3 6 419246 MJTRIK M8 NUT M8

D-4 1 435686 KLIPPESKJOLD DECK

D-5 1 435501 BIOPLUG MULCHING PLUG

D-6 1 419278 KRAVE SLEEVE

D-7 1 419279 O-RING 11X2.5 O-RING 11X2.5

D-8 1 435502 VASKESTUDS WASHING LINKER

D-9 7 439373 SKRUE SCREW

D-10 1 435503 BESLAG VENSTRE LEFT BRACKET

D-11 2 419271 BESLAG FOR BAGSKARM BRACKET

D-12 3 419270 BOLT M6X14 BOLT M6X14

D-13 1 435678 HOLDER FOR OPSAMLER REAR COVER PEDESTAL

D-14 3 419273 MJTRIK M6 NUT M6

D-15 2 421741 HAETTE HOOD

D-16 1 435505 UDKASTERKLAP REAR COVER

D-17 1 419302 FJEDER SPRING

D-18 1 419301 AKSEL SHAFT

D-19 1 435506 PLASTHANDTAG FRONT PLASTIC FACE
HANDLE

D-20 1 435507 FORSKARM FRONT PLASTIC FACE

D-21 1 419317 SKIVE HGJRE HGJRE WASHER HQGJRE

D-22 1 419318 SKIVE VENSTRE WASHER VENSTRE

D-23 2 419263 MJTRIK M5 NUT M5

D-24 1 435687 BESLAG SIDE DISCHARGE BRACKET

D-25 2 419265 BOLT M5X10 BOLT M5X10

D-26 1 421770 AKSEL SHAFT

D-27 1 432575 FJEDER FOR UDKASTSKZARM| SIDE DISCHARGE COVER
SPRING

D-28 2 428877 SKRUE ST4,2X15 SCREW ST4,2X15

D-29 1 439391 PLADE COVER PLATE

D-30 1 439375 FJEDER SPRING

D-31 1 439418 SKZARM FOR BIOKLIP SIDE DISCHARGE COVER

D-32 1 439377 LAS LOCK

D-33 1 435510 UDKASTERSKARM SIDE-DISCHARGE GUIDING
BOARD

D-34 436544 DAKSEL COVER

E-1 435511 HANDTAG FOR HEIGHT ADJUSTMENT

HJJDEJUSTERING HANDLE

E-2 1 421754 BAGAKSEL SHAFT

E-3 2 421755 STOVDAKSEL 10" DUST CAP 10"

E-4 4 419251 FIJEDERSKIVE SPRING COLLAR

E-5 2 419252 SATBOLT M6X10 SET BOLT M6X10

E-7A 2 435688 BAGHJUL KPL. "11™ WHEEL ASSY WITH
BEARINGS"

E-6 4 419253 KUGLELEJE 12,7X28,575X7,9 BALL BEARING
12,7X28,575X7,9

E-7 2 435689 BAGHJUL 10" 10" WHEEL

E-8 4 419255 SKIVE 13.2X24.3 WASHER 13.2X24.3




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
E-9 4 419256 MJTRIK M8 NUT M8
E-10 2 435690 NAVKAPSEL 10" "10™ OUTER WHEEL COVER"
E-11 1 419258 PIN PIN
E-12 1 435691 KILEREM L1686 BELT
E-13 1 440601 GEARBOX REP. KIT GEARBOX REPLACEMENT
KIT
E-14 1 432578 FJEDER FOR GEAR SPRING
E-15 2 419262 STIFT g5 MM /L 17 MM PIN
E-16 4 419263 MJTRIK M5 NUT M5
E-17 2 435515 KRAVE SHAFT SLEEVE
E-18 4 421982 BOLT M5X12 BOLT M5X12
E-19 4 419266 SEEGERRING U12 RETAINER RING U12
E-20 2 419267 SKIVE 12.5X24X1.5 WASHER 12.5X24X1.5
E-21 1 419268 PALHJUL VENSTRE 15 RATCHET WHEEL 15
TANDER TAENDER
E-22 1 419269 PALHJUL HGJRE 15 TAENDER | RATCHET WHEEL 15
TANDER
E-23 1 435692 FORAKSEL FRONT WHEEL SHAFT
E-24 5 419273 MJTRIK M6 NUT M6
E-25 5 419350 STALBOLT M6X12 STEEL BOLT M6X12
E-26 1 419295 MJTRIK M6 NUT M6
E-28A 2 435693 FORHJUL KPL. 7" "7 WHEEL ASSY WITH
BEARINGS"
E-27 4 419296 HJULLEJE 12,6X28,6X8 WHEEL BEARING
12,6X28,6X11
E-28 2 435694 FORHJUL 7" 7" WHEEL
E-29 2 435695 NAVKAPSEL 7" "7"" OUTER WHEEL COVER"
E-30 1 427159 FJEDER TIL SPRING
HJJDEJUSTERING
E-31 1 435696 STANG HZJDEJUSTERING HEIGHT ADJUSTMENT
CONNECTING ROD
E-32 4 432580 GLIDEBJS FOR FORAKSEL SHAFT SLEEVE
E-33 1 432581 MONTERINGSPLADE LIMITING PLATE
F-1 1 435520 BQAJLE METAL BRACKET
F-2 4 419335 SKIVE 5X32X1,2 WASHER 5X32X1,2
F-3 4 419288 SKRUE ST4,8X12 SCREW ST4,8X12
F-4 2 435522 BESLAG FIXED PLATE
F-5A 1 435521 OPSAMLER KPL GRASS COLLECTOR
F-5 1 435523 OPSAMLER TOP PLASTIC COVER
F-6 1 433256 COVER COVER PLATE
F-7 1 435524 COVER HAND COVER
F-8 1 435525 INDIKATOR FOR FYLDE INDICATED BOARD
OPSAMLER
F-9 1 432583 OPSAMLERPOSE FABRIC BAG
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